
Application Form for Environmental Clearance  Project Name: Residential Project Madhukosh  

 

Ministry of Environment & Forests, New Delhi. Prior Environmental Clearance Notification 14.09.2006 1 

 

APPENDIX - I 

(See paragraph – 6) 
FORM 1 

(I) Basic Information 
   

Sr. Item Details 

1. Name of Project/s 
 

Proposed Residential Project Madhukosh 

2.  S. No. in the Schedule 4/2 (p), 14/4B (P), 16, 17(P) 

3. Proposed capacity/ area/ length/ tonnage to 
be handled/ command area/ lease area/ 
number of wells to be drilled 
 

Details Sanctioned 
as per EC 

(m2) 

Amendment 
(m2) 

Total (m2) 

 A B A + B 

Total plot 
area 

54,628 -266.00 54,362.00 

Deductions in 
Area 

   

Land Under 
[...]
Application Form for Environmental Clearance               Project Name: Residential Project Madhukosh  

 

Ministry of Environment & Forests, New Delhi. Prior Environmental Clearance Notification 14.09.2006 16 

8.4 Give details of the methods of collection, 
segregation & disposal of the garbage 
generated during the operation phases of 
the project. 

The bio-degradable and non-bio degradable waste will be 
segregated at source of waste generation.  
Solid waste generated: 2,358 kg/day 

  

9. ENERGY CONSERVATION  

9.1 Give details of the power requirements, 
source of supply, backup source etc. What 
is the energy consumption assumed per 
square foot of built-up area? How have you 
tried to minimize energy consumption?  

As per OLD EC: 2.72 MW 
Proposed Expansion would require 4.42 MW 
 
Source of power supply: MSEDCL 
DG Sets are provided as emergency backup. 
 
Yes we have tried for minimum energy consumption. 

9.2 What type of, and capacity of, power back-
up to you plan to provide?  

DG Set will be provided as emergency backup for lighting in 
common areas, one lift per building and fire pump in each building. 
DG Set capacity – 1 x 250 kVA & 1 x62.5 kVA 

9.3 What are the characteristics of the glass you 
plan to use? Provide specifications of its 
characteristics related to both short wave 
and long wave radiation? 

High-quality reflective and double glass, used to reduce heat 
ingress. 
 

9.4 What passive solar architectural features 
are being used in the building? Illustrate the 
applications made in the proposed project. 

The building structure will be designed in such a way that solar 
light can be utilized maximum for day time. 

9.5 Does the layout of streets & buildings 
maximise the potential for solar energy 
devices? Have you considered the use of 
street lighting, emergency lighting and solar 
hot water systems for use in the building 
complex? Substantiate with details. 

Solar street lights are proposed for common areas such as open 
spaces, pathways, RG etc. apart from solar hot water system for 
building.  
 
 

9.6 Is shading effectively used to reduce 
cooling/heating loads? What principles have 
been used to maximize the shading of Walls 
on the East and the West and the Roof? 
How much energy saving has been effected? 

Yes, shading has been effectively used to reduce the cooling loads. 

9.7 Do the structures use energy-efficient space 
conditioning, lighting and mechanical 
systems? Provide technical details. Provide 
details of the transformers and motor 
efficiencies, lighting intensity and air-

conditioning load assumptions? Are you 
using CFC and HCFC free chillers? Provide 
specifications. 

Yes, the rooms will be so dimensioned that effective air 
conditioning can be carried out. Public areas will be cooled by 
natural ventilation. The design of the building will be such that 
maximum use of natural ventilation can be achieved. The walls, 
roofs and openings will be so designed that influx of heat is 

minimum. 
 

9.8. What are the likely effects of the building 
activity in altering the micro-climates? 
Provide a self assessment on the likely 
impacts of the proposed construction on 
creation of heat island & inversion effects?  

Heat emission from the proposed construction can be from the 
following sources: 
Heat absorbed from the concrete structures, heat generated from 
equipments/ appliances, and due to increased population in the 
proposed development. However the heat generated will not be 
significant and will be dissipated in the lush greens and open areas 
provided within. Hence it can be concluded that the heat island 
effect shall not be a concern for the proposed project. 

9.9. What are the thermal characteristics of the 
building envelope? (a) roof; (b) external 
walls; and (c) fenestration? Give details of 
the material used and the U-values or the R 
values of the individual components.  

U value in Watts/hr/m2/C 

Roof 0.409 Watts/hr/m2/C 

Wall  0.431 Watts/hr/m2/C 

9.10 What precautions & safety measures are 
proposed against fire hazards? Furnish 
details of emergency plans. 

The fire fighting system shall compromise of hydrant system and 
portable extinguishers. Smoke detectors will be provided along 
with manual call points. External yard hydrants shall be installed 
around all buildings in the complex in galvanized steel fire hose 
cabinet (weather proof). All external yard hydrants shall be at one 
meter height from finished ground level as per National Building 
Code. External fire hydrants shall be located such that no portion 
of any building is more than 45 m from a hydrant, and the 
external hydrants are not vulnerable to mechanical or vehicular 
damage. 



Application Form for Environmental Clearance               Project Name: Residential Project Madhukosh  

 

Ministry of Environment & Forests, New Delhi. Prior Environmental Clearance Notification 14.09.2006 17 

9.11 If you are using glass as wall material 
provides details and specifications including 
emissivity and thermal characteristics. 

Not Applicable 

9.12 What is the rate of air infiltration into the 
building? Provide details of how you are 
mitigating the effects of infiltration. 

The following measures will be adopted to mitigate the effects of 
infiltration: 
 Aluminium windows with rubber gasket, so that the windows 

are sealed, will be provided. 
 Summer cross section ventilation will be maximum. 

9.13 To what extent the non-conventional energy 
technologies are utilised in the overall 
energy consumption? Provide details of the 
renewable energy technologies used.  

Not Applicable 

  

10. Environment Management Plan  

The Environment Management Plan would consist 
of all mitigation measures for each item wise 
activity to be undertaken during the construction, 
operation and the entire life cycle to minimize 
adverse environmental impacts as a result of the 
activities of the project. It would also delineate the 
environmental monitoring plan for compliance of 
various environmental regulations. It will state the 
steps to be taken in case of emergency such as 
accidents at the site including fire.  

Enclosed as Annexure V 

 

 

 

 



Application Form for Environmental Clearance               Project Name: Residential Project Madhukosh  

 

Ministry of Environment & Forests, New Delhi. Prior Environmental Clearance Notification 14.09.2006 18 

Annexure I 

Area Statement 
 

Details Sanctioned as per EC (m2) Amendment (m2) Total (m2) 

 A B A + B 

Total plot area 54,628 -266.00 54,362.00 

Deductions in Area    

Land Under Road 9,797.39 -571.544 9,225.846 

Reservation 1,448.96 0.00 1,448.964 

Deductions Area 0.000 1,377.343 1,377.343 

Net Gross Area of plot  43,382.04 -1,072.193 42,309.847 

Deductions for    

Open Space 10% 4,338.20 -107.215 4,230.985 

Internal Roads 325.00 0.00 0.00 

Amenity Space 15% 6,507.30 +88.024 6,595.324 

M.S.E.B. Sub Station/ 
Transformer 

605.00 0.00 605.00 

Total Deduction 11,775.50 -344.191 11,431.309 

Net Area of Plot  31,606.53 -727.992 30,878.538 

Addition for FSI    

D.P. Road 9,797.39 -1,713.460 8,083.93 

Amenity Area 6,507.30 +88.024 6,595.324 

TDR (0.40) 5,530.30 +225.791 5,756.091 

Internal Road 325.00 0.00 0.00 

M.S.E.B. Substation 605.00 0.00 605.00 

Slum TDR (0.2) 6,321.30 -145.592 6,175.708 

Total Addition for FSI 29,086.31 -1,870.257 27,216.053 

Total Built up Area  60,692.85 -2,598.259 58,094.591 

FSI Permissible 2.00 -0.119 1.881 

Permissible Built up Area  63,213.06 -5,118.469 58,094.591 

Proposed Built up Area 60,609.21 -2,766.191 57,843.019 

Permissible FSI 63,213.06 -5,118.469 58,094.591 

Prop.FSI area 60,609.21 -2,766.191 57,843.019 

Non FSI area 44,200.79 +29,311.89 73,512.68 

Total construction area 
in m2 1,04,810.00 +26,545.699 1,31,355.699 

 
 
 
 
 
 

 
 
 
 



Application Form for Environmental Clearance               Project Name: Residential Project Madhukosh  

 

Ministry of Environment & Forests, New Delhi. Prior Environmental Clearance Notification 14.09.2006 19 

Annexure II 
Conceptual Plan 

 

 
 



Application Form for Environmental Clearance               Project Name: Residential Project Madhukosh  

 

Ministry of Environment & Forests, New Delhi. Prior Environmental Clearance Notification 14.09.2006 20 

Location plan  
 

 
 

 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



Application Form for Environmental Clearance               Project Name: Residential Project Madhukosh  

 

Ministry of Environment & Forests, New Delhi. Prior Environmental Clearance Notification 14.09.2006 21 

Tenement statement 
 

Building type Tenements (no.) Population (no.) Height (m) 

Building A 64 320 36.00 

Building B 117 585 30.20 

Building C  54 270 30.20 

Building D 54 270 30.20 

Building E 86 430 36.00 

Building F 64 320 36.00 

Building G 86 430 36.00 

Building H 86 430 36.00 

Building I 86 430 36.00 

Building J 86 430 36.00 

Building K 86 430 36.00 

Building A1 64 320 36.00 

Raw House 6 30 10.65 

Total  939 4,695  

 



Application Form for Environmental Clearance               Project Name: Residential Project Madhukosh  

 

Ministry of Environment & Forests, New Delhi. Prior Environmental Clearance Notification 14.09.2006 22 

Annexure III 
Water Balance  

 

 
 

 
 



Application Form for Environmental Clearance               Project Name: Residential Project Madhukosh  

 

Ministry of Environment & Forests, New Delhi. Prior Environmental Clearance Notification 14.09.2006 23 

Annexure IV 
Sewage Treatment Plant  

 
 

Calculation for STP Capacity: 
 
Total estimated population  = 5005 persons 
 
Total Water demand  = 676 m3/day 
 
Total sewage generation    = 541 m3/day 
 
STP Proposed: 2 x 300 m3/day capacities 
 
 
The expected characteristics of raw sewage and Treated sewage are given below- 

 

Sr. Parameters  Raw Sewage  Treated Sewage 

1 pH  6.5 - 7.5 7.0 - 8.5 

2 Suspended Solids  100 – 200 mg/l  <1 mg/l 

3 BOD (3 days 28°C)  280 – 350 mg/l  5 mg/l 

4 COD  500 – 600 mg/l  <40 mg/lit 

5 Oil & Grease  30 – 60 mg/l  - 

6 Total Coli form  <2 

 
 
Expected Treatment: 
 
 

 The Sewage from the building along with waste would be treated in sewerage treatment plant. 

 The sewerage treatment plant shell be designed to treat combined sewage (i.e. soil and waste water). The 

treatment plant shell be compact type with minimum 2.4 m headroom above maximum water level (plat form 

level) for maintenance. The process of treatment shell be divided into three parts 

(a) Primary Treatment 

(b) Secondary Treatment 

(c) Tertiary Treatment 

 

 The treatment shell be extended aeration with Activated Sludge Process. The air shell be distributed through 

diffused aeration system sing coarse bubble and fine pore diffusers. After the tertiary treatment treated effluent 

is used for landscape irrigation & toilet flushing purpose. 

 



Application Form for Environmental Clearance               Project Name: Residential Project Madhukosh  

 

Ministry of Environment & Forests, New Delhi. Prior Environmental Clearance Notification 14.09.2006 24 

Units and its function 
 

Name of the Unit Purpose 

Bar Screen Chamber For removing unwanted floating materials 

Equalization Tank  To even out the flow variations, and continuous uniform mixing operations with 
course bubble.  

Aeration Tank Activated Sludge Process For developing the bacterial culture, which stabilizes 
the waste aerators. 

Secondary clarifier/Plate 
settler 

To separate out the solids from the treated sewage, And to separate clear 
supernatant water, Clarifloculator has been proposed with flash mixer to add 
coagulant to allow more settlement of fine particles.  

Intermediate Tank To collect the supernatant clear water from the settling tank for further 
treatment.  

Filter Press  A Sludge holding tank has been provided with filter press for dewatering 
sludge. Sludge cakes shall be used as manure. 

 Pressure Sand Filter  To filter out minute suspended solids if any in the treated water. 

Activated Carbon Filter To remove color and Odor if any in the filtered water. 

Final holding tank To collect the final treated water from the outlet of Activated carbon filter for 
reuse 

 

 

 

 



Application Form for Environmental Clearance               Project Name: Residential Project Madhukosh  

 

Ministry of Environment & Forests, New Delhi. Prior Environmental Clearance Notification 14.09.2006 25 

STP Flow Sheet 

 
 

  
 
 
 

 



Application Form for Environmental Clearance               Project Name: Residential Project Madhukosh  

 

Ministry of Environment & Forests, New Delhi. Prior Environmental Clearance Notification 14.09.2006 26 

Annexure V 
Environmental management plan during construction phase 

 

Sr. 
No.  

Environmental 
Components  

Predicted 
Impacts  

Probable source 
of Impact  

Mitigation Measures  Remarks  

CONSTRUCTION PHASE  

1.  
Ambient Air 
Quality  

Negative impact 
inside construction 
site premises. No 
negative impact 
outside site.  

Dust emissions 
from excavation, 
air emissions from 
machinery and 
other construction 
activities at site.  

Dust reduction measures 
such as road watering. 
Periodic maintenance of 
construction equipment. 
Use of good quality fuels. 
Use of Personal Protective 
Equipments  

Impacts are 
temporary during 
construction phase. 
Impacts will be 
confined to short 
distances, as coarse 
particles will settle 
within the short 

distance from 
activities.  

2.  Noise  Negative impact 
near noise  
generation sources 
inside  
premises. No 
significant impact 
on  
ambient noise 
levels in the  
surrounding area.  

Noise generated 
from  
construction 
activities and 
operation of 
construction  
equipment and DG 
sets  

Use of well maintained 
equipment.  
Heavy construction 
activity limited to day- 
time hours only. Use of 
noise mufflers in and 
construction  
vehicle.  
Use of earplugs/muffs by 
construction staff.  

Temporary impacts 
during  
construction phase. 
No blasting or other 
high noise activities  
envisaged.  

3.  Water  
No significant 
negative impact.  

Surface runoff from 
project site. Oil/fuel 
and waste spills. 
Improper debris 
disposal. Discharge 
of sewage from 
labour camp.  

Silt fences to reduce run-
off Secondary 
containment and dykes in 
material storage areas. 
Sewage treatment in 
septic tanks.  

Labour will be 
employed to reduce 
size of labour 
camps. No 
perennial surface 
water resource 
adjacent to site. No 
excavation work will 
be  

4.  Land  Minor negative 
impact  

Excavation, 
Construction 
debris, waste from 
labour camp.  

Reutilization and recycling 
of construction debris  
Waste from labour camps 
will be collected and 
composted on site. Non 
compostable waste will be 
transported to landfill 
site. Topsoil will be 
conserved and used for 

landscaping in functional 
phase.  

- 

5.  Aesthetics  
Minor negative 
impacts  

Construction 
activities and 
Excavation  

The impacts will be 
compensated by 
extensive tree plantation 
and gardening in the use 
phase.  

Short term impact 
restricted only in 
the initial stages of 
construction.  



Application Form for Environmental Clearance  Project Name: Residential Project Madhukosh  

 

Ministry of Environment & Forests, New Delhi. Prior Environmental Clearance Notification 14.09.2006 27 

 

Environmental Management Plan during Functional Phase 
 
Sr. 
No. 

Environmental 
Components 

Predicted 
Impacts 

Probable Source Of 
Impact 

Mitigation Measures Remarks 

FUNCTIONAL PHASE 

1. 
Ambient Air 
Quality 

Minor Negative 
impact 

Particulate and 
gaseous emissions 
from DG sets and 
vehicle movement  

Use of low sulphur good 
fuel 
Periodic maintenance of 
DG sets 
Use of CNG/LPG as a 
fuel should be 
encouraged. 

DG sets will be used 
only in case of Power 
failure. 

2. Noise 
Minor negative 
impact inside 
premises. 

Noise from vehicle 
movement and 
operation of diesel 
generator sets during 
power failure. 

Housing of DG sets in 